

TEST REPORT

CLIENT: Jornik Mfg. Corp
ADDRESS: ---

REPORT NO: B20060917
DATE: May 14 2009

Attn: Peter Herz
Sample Description: Changing Ball known as Switch Pitch, Jr. formerly Morph Ball.
Buyer: Jornik Mfg. Corp
Vendor: ---
Item Number: JK-3063
Labeled Age Grading: Not Provided
Date(s) of samples received: April 27, 2009
Date(s) of test(s) conducted: May 4 -12, 2009
TEST METHOD & RESULTS: Please refer to next page(s)

CONCLUSION:

ASTM F963-08 / 16 CFR 1500 Physical & Mechanical Requirements	Pass
ASTM F963-08 / 16 CFR 1500.3 (c) (6) (vi) Flammability Requirements	Pass
Total Lead Content Test in Accessible Substrate according to CPSIA&Client's Requirement	Pass
Total Phthalates Content Test according to CPSIA	Pass

For and on behalf of:
Specialized Technology Resources (Shanghai) Ltd.



Lucky Hao
Senior Engineer -
Toys & Premiums Department

Important Notes:

The results only relate to the samples tested.

TEST REPORT

CLIENT: Jornik Mfg. Corp
ADDRESS:

REPORT NO: B20060917
DATE: May 14 2009

TEST RESULTS:

1.1 MECHANICAL AND PHYSICAL TEST OF THE MOST STRINGENT REQUIREMENTS OF THE FOLLOWING STANDARDS:

A) ASTM F963-08

B) 16 CFR

The following clauses are identified to be applicable:

Tested Age grading : For age 3 and up

Sample size: 1 piece(s) x 1 style(s)

<u>A</u>	<u>B</u>	<u>Test Items</u>	<u>Assessment</u>
4.7	4500.49	Accessible Edges	Pass
4.9	1500.48	Accessible Points	Pass
4.18		Holes,Clearance,and Accessibility of Mechanisms	Pass
5		Safety Labeling Requirements	Not Tested ¹
7		Producer's Markings	Not Tested ¹
	1500.121	Labeling requirements; prominence, placement, and conspicousness	Not Tested ¹

Detail#1

The final packaging is not provided.

1.2 FLAMMABILITY TEST TO ASTM F963-08Annex A4 / 16 CFR 1500.44 defined under 16 CFR 1500.3 section (c) (6) (vi)

Sample size: 1 piece (s) x 1 style(s)

Requirement: Burning rate should not exceed 0.1 inch per second along the major axis.

Results: The burn rates of sample(s) were less than 0.1 inch per second.

TEST REPORT

CLIENT: Jornik Mfg. Corp
ADDRESS:

REPORT NO: B20060917
DATE: May 14 2009

TEST RESULTS:

2. CHEMICAL TESTS:

Key to sample(s):

Sample 1 = WHITE PLASTIC PIECE
Sample 2 = BLACK PLASTIC PIECE
Sample 3 = BEIGE PLASTIC ROUND
Sample 4 = BLACK PLASTIC ROUND

2.1 TOTAL LEAD CONTENT TEST IN ACCESSIBLE SUBSTRATE ACCORDING TO CPSIA & CLIENT'S SPECIFICATION IN-HOUSE MICROWAVE DIGESTION METHOD SHC-002 (DETECTION LIMIT: 50mg/kg)

	SAMPLE 1	SAMPLE 2	SAMPLE 3	SAMPLE 4	CLIENT'S REQUIREMENT
Total Lead	N.D.	119.5	N.D.	N.D.	300

All concentrations expressed in milligrams per kilogram
"N.D." MEANS "NOT DETECTED"

2.2 TOTAL PHTHALATE TEST ACCORDING TO CPSIA & CALIFORNIA ASSEMBLY BILL 1108 & CALIFORNIA PROPOSITION 65(DNHP)&CLIENT'S SPECIFICATION ORGANIC SOLVENT EXTRACTION FOLLOWED BY GC-MSD ANALYSIS.

TEST METHOD : ORGANIC SOLVENT EXTRACTION FOLLOWED BY GC-MSD ANALYSIS.

REQUIREMENT : DEHP, DBP & BBP EACH INDIVIDUAL CONTENT SHALL NOT BE MORE THAN 0.1% BY WEIGHT IN TOYS AND CHILD CARE ARTICLE.

DINP, DIDP & DNOP EACH INDIVIDUAL CONTENT SHALL NOT BE MORE THAN 0.1% BY WEIGHT IN TOYS THAT CAN BE PLACED IN A CHILD'S MOUTH OR CHILD CARE ARTICLE

DNHP CONTENT SHALL NOT BE MORE THAN 0.1% BY WEIGHT IN TOYS AND CHILD CARE ARTICLE.

RESULTS :

***** Page 3 of 4*****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the Specialized Technology Resources (Shanghai) Ltd. ("STR")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of STR are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the STR's name is permitted except by STR's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of STR do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during STR's random inspection or testing or audit. The liability of STR to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

TEST REPORT

CLIENT: Jornik Mfg. Corp
ADDRESS: --- -- -- --

REPORT NO: B20060917
DATE: May 14 2009

TEST RESULTS:

2. CHEMICAL TESTS:

PLASTICISERS	SAMPLE 1	SAMPLE 2	SAMPLE 3	SAMPLE 4
DBP	N.D.	N.D.	N.D.	N.D.
BBP	N.D.	N.D.	N.D.	N.D.
DEHP	N.D.	N.D.	N.D.	N.D.
DNHP	N.D.	N.D.	N.D.	N.D.
DNOP	N.D.	N.D.	N.D.	N.D.
DINP	N.D.	N.D.	N.D.	N.D.
DIDP	N.D.	N.D.	N.D.	N.D.

REMARKS:

- 1) "N.D." MEANS "NONE DETECTED"
- 2) DETECTION LIMIT FOR DBP/ BBP/ DEHP/ DNOP/DNHP = 0.01%
- 3) DETECTION LIMIT FOR DINP/ DIDP = 0.02%
- 4) THE LIMIT IS NOT APPLICABLE TO COMPOSITE SAMPLES.

KEY	:	DBP	= DI-BUTYL PHTHALATE
		BBP	= BUTYL-BENZYL PHTHALATE
		DEHP	= DI-(2-ETHYL-HEXYL) PHTHALATE
		DNHP	= DI-N-HEXYL PHTHALATE
		DNOP	= DI-N-OCTYL PHTHALATE
		DINP	= DI-ISO-NONYL PHTHALATE
		DIDP	= DI-ISO-DECYL PHTHALATE

Product Photo:



***** THE END *****

***** Page 4 of 4*****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of the Specialized Technology Resources (Shanghai) Ltd. ("STR")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of STR are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the STR's name is permitted except by STR's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of STR do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during STR's random inspection or testing or audit. The liability of STR to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

